
How to do Well on the Operator Exam

Drinking Water B,C & D Level 
Certification Review

Presented by 
Jim Cagno

FRWA Water Trainer

Florida Rural Water Association
2970 Wellington Circle
Tallahassee, FL 32309

(850) 668-2746
Email: jim.cagno@frwa.net

1

2

How to Improve Your 
Score on the Operator 

Certification Exam 
Test Preparation Strategies 

for Success on the WTP Exam 

3

1st – Prepare for the 
Test You are Taking

You won’t panic... 
if you have a plan and are prepared
• Target those areas of study on your test

• Set priorities

– What are the subjects where I am weak?

– Study most important subjects first !

– Know the Math presented by FRWA !!

• Improve Study Habits!

– Set up a Schedule that
[...]
the fastest. 

� Other tests sometimes include a jar test to determine the 
optimal pH or to determine the turbidity of the settled water 
and its filterability.

� In a conventional treatment plant, when the results of a jar 
test indicate that 80% of the floc has settled in less than 2 
minutes, the floc is too heavy. 31

Jar Test Apparatus and 
Procedures

� Six paddles
� One container is 

control
� RPM gauge allows 

for mixing speed 
to match plant 
conditionsFlash Mix: 1 Minute at 80 RPM

Flocculation: 30 Minutes at 20 RPM

Settling: 30 Minutes 
32

Evaluation of Jar Test Results

� Rate of Floc Formation (15 min.)
� Type of Floc Particles (circular or popcorn)
� Clarity of the Water between the Floc
� Size of the Floc (.1 to 3 mm)
� Amount of Floc (too little may need agent)
� Clarity of Water above Settled Floc (clear)
� Volume of Floc

33

31

32

33

172



Coagulation and Flocculation

Coagulation-Flocculation Process 
Monitoring and Sampling Points

Source 
Raw Water

TU, TEMP, ALK
Color, pH

Coagulation 
Effluent
pH, VIS

Flocculation 
Effluent
TU, ALK,
pH, VIS

Flash Mix
(Coagulation

Flocculation 
Basin

∞ ∞ ∞∞

KEY:
TU – Turbidity
TEMP – Temperature
ALK – Alkalinity
VIS – Visual Observation

Raw Water
Sedimentation 
Basin

High 
Speed

Medium 
Speed

Slow 
Speed

34

SAMPLE ANALYSIS
� Samples should be analyzed as soon as 

possible after the sample is collected.
� Important water quality indicators, such 

as turbidity, temperature, chlorine 
demand, color, odor, pH and alkalinity, 
can all change while waiting to be 
analyzed.

35

34

35

173



Sedimentation

Sedimentation

1

Theory of Sedimentation
� Decreasing the velocity of water to 

allow heavier particles to settle out by 
the effect of gravity.

� Two to four hours detention is usually 
provided

� Velocity through the basin should be 
from 1 to 3 feet per minute.

2

Types of Basins

Rectangular
� Achieve Higher 

Solids Removal

� Less Sensitive to 
Short Circuiting

Circular
� More Compact 

per Unit Space

3

1

2

3

174



Sedimentation

Some of the important control 
and operational guidelines for 

sedimentation basins are:

� Coagulant Dosage
� Flow Velocity
� Detention Time

4

Factors That Affect Particle 
Settling

1. Particle size and distribution
2. Shape of the particles
3. Density of particles
4. Temperature (viscosity and density of water) 

when the temperature decreases the settling 
velocity decreases.

5. Electrical charge on particles
6. Dissolved substances in the water
7. Flocculation characteristics of particles
8. Wind
9. Inlet and outlet conditions and shape of basin5

Schematic of a 
Sedimentation Tank

6

4

5

6

175



Sedimentation

Solids-Contact Units
� Referred to as an 

“upflow solids-contact 
unit” or “upflow sludge-
blanket clarification”

� Combine three 
processes in a single 
basin. Coagulation, 
Flocculation, and 
Sedimentation.

� Sludge is recycled 
through the process to 
act as a coagulant aid

� When treating water 
with poor settling floc it 
may be necessary to 
augment the chemical 
process with polymers

7

For most solids contact units, the 
chemical dosages that produce floc 
which gives the lowest turbidity 
within a 5 minute settling period 
after mixing stops, should be 
selected as the unit’s dosage

Influent Sedimentation Zone
� Inlet to the sedimentation basin
� End point in a rectangular tank and middle in 

a round tank
� Baffles direct flow ensuring lateral flow and 

prevent short circuiting and carryover.
� Inlet should be designed to minimize high 

flow velocities near the bottom which could 
scour settled particles causing them to 
become resuspended.

8

Settling Sedimentation Zone
� Largest Portion of the Tank
� Velocity reduced to 1 to 3 ft/min
� Detention times ranges from 2 to 4 hours
� Overload Loading rates of ~ 800 gpd/ft2
� Tube and plate settlers can greatly 

improve settling rates

9

7

8

9

176



Sedimentation

High Rate Settling
� Tube and plate settlers 

increase the area to allow 
more settling

� Use much smaller footprint 
� Increase capacity of existing 

basins. Loading rates 5 to 
10 X conventional for plates 
and 2 to 5 X for tubes

� Placed at 60o angles to 
allow solids to be removed 
by gravity

� Currents and wind are 
dampened by tubes

10

Tube settlers and lamella plates - Water flows up 
through slanted tubes or along slanted plates.
Floc settles out in the tubes or plates and drifts 
back down into the lower portions of the 
sedimentation basin. Clarified water passes 
through the tubes or between the plates and then 
flows out of the basin.

Effluent 
Sedimentation 

Zone

� Effluent Lander collects 
effluent flow

� Weirs along the edge skim 
water evenly

� Typically weirs have V 
notches every foot

� Weirs must be kept clean and 
level to ensure even flow and 
sludge blanket

� Baffle plate used to retain 
floating solids

� Weir Loading rates of 10,000 
to 14,000 gpd/ft are used

11

A rectangular basin has a total flow of 1,000,000 
gal/day. There are 6 double sided effluent launders that 
are six-feet long. What is the weir overflow rate in 
gal/day/ft?

Weir Overflow rate, gal/day/ft = total flow, gal/day
length of weir, ft

Total flow is 1,000,000 gal/day
Total Length of Weir is (6, weirs x 2, sides x 6, ft long)
Total Length of Weir is 72 ft

Weir Overflow Rate = 1,000,000 gal/day = 13,889 gpd/ft
72 ft

12

10

11

12

177



Sedimentation

Sludge Sedimentation Zone
� Collection zone at bottom of tank
� Sludge must be removed at min. once per day to 

prevent septicity and bulking. 
– Useable volume of the tank will decrease, reducing efficiency.
– Sludge built up on the bottom of the tank may become septic, 

meaning that it has begun to decay anaerobically.
– Septic sludge may result in taste and odor problems and may 

float to the top of the water and become scum.
– To prevent interference with the settling process (such as 

resuspension of solids due to scouring).
� Turbine or rake equipped with torque indicator: high 

torque will break shear pin (too much sludge); 
fluctuating torque (uneven sludge distribution) 

13

Performance Monitoring for 
Sedimentation Processes

Filter effluent turbidity is a good indicator of overall process 
performance. However you must still monitor performance 
of each process
� The sedimentation tank is measured by a comparison of 

the turbidity entering and leaving the basin; measured 
several times per shift or when quality changes

� Observe clarity of settled water noting size and 
appearance of any suspended floc

� Ensure clean weirs at influent and effluent
� Observe sludge blanket depth; high blanket depths favor 

particles passing over weirs at higher flows.
� Remove sludge at min. daily
� Do not exceed loading rates

14

Record to be Maintained for 
Sedimentation Basin Performance

1. Influent and effluent turbidity and 
influent temperature

2. Process Water Production
3. Process Equipment Performance
4. Solids Removed from Basin 

15

13

14

15

178



Sedimentation

Short Circuiting in 
Sedimentation Tanks

� Short-circuiting occurs when the path of the flow 
passes directly through potions of the sedimentation 
tank; these can usually be observed as floc over the 
ends of basins. 

� These high velocities occur under high flow conditions.  
� Short-circuiting causes particulate matter to be held in 

suspension and be transported through the tank. 
� Baffling can help break up the flow paths and can help 

control short-circuiting.
� Sedimentation tanks should not be loaded above tank 

design overflow rates.
� When dealing with chemical floc loading rates must be 

reduced
16

Sludge Treatment and 
Disposal

17

Sludge that accumulates on the bottom of 
sedimentation basins must be removed 
periodically for the following reasons:

� To prevent interference with the settling 
process (such as resuspension of solids due 
to scouring)

� To prevent the sludge from becoming SEPTIC 
or providing an environment for the growth 
of microorganisms that can create taste and 
odor problems.

� To prevent excessive reduction in the cross-
sectional area of the basin (reduction of 
detention time)

18

16

17

18

179



Sedimentation

Volumes of Waste Sludge Produced

Amount of residuals produced is a function of:
� Raw Water Quality
� Facility Design 
� Flow
� Treatment Process Employed

– Lime plants generate 3 pounds of solids for 
every pound of hardness removed

– Small alum plants with flows of 0.5 to 1 MGD 
can generate several 100,000 gallons of alum 
wastes per year

19

Raw Water Constituents that may 
Limit Disposal Options

� Excessively high or low pH;
� High total suspended solids (TSS);
� High total dissolved solids (TDS);
� High concentrations of heavy metals, 

including arsenic, lead, and aluminum;
� High concentrations of competing ions, 

including fluoride, sodium, sulfate,
chloride, and other salts concentrations; and,

� High concentrations of radionuclides and 
daughter products

20

DISPOSAL ALTERNATIVES

� Disposal options will be limited by regulation, type of 
waste (liquid or solid, hazardous or non-hazardous) 
and the concentrations of contaminants in the waste

� Public law 92-500 restricts or prohibits the discharge 
of process wastes from water treatment plants. 
These wastes are considered industrial waste and 
under the National Pollutant Discharge Elimination 
System (NPDES) requires a permit to discharge to: 
– Land Disposal and Landfilling
– Deep Well Injection
– Discharge to POTW
– Surface Water Disposal
– Beneficial Reuse

21

19

20

21

180



Sedimentation

Off-site Disposal of Waste Sludge
� Regulations require monitoring of liquid wastes prior 

to off-site disposal for water quality indicators such 
as pH, turbidity, TDS, settleable solids and other 
harmful materials.

� Treatment of liquid waste streams prior to off-site 
discharge often include:
– Flow Equalization
– Brine Recycling
– pH Neutralization
– Settling and Gravity Thickening
– Evaporation
– Chemical Precipitation

22

Processing of Liquid Sludge

23

Drying Bed

Filter Presses Evaporation and Drying

Thermal Processing
Mechanical Dewatering

Centrifuge filter press

There are a variety of options for thickening sludge. All 
reduce the volume of sludge and the cost of handling.

Effects of Concentrating
Chemical Sludge

Concentration 
(% solids)

Volume
Total 

(gallons)

Water 
Removed
(gallons)

2% 10,000 0

4% 5,000 5,000

8% 2,500 7,500

16% 1,250 8,750

32% 625 9,375

64% 312 9,688
24

The liquid from settled sludge is 
called “Supernatant”

22

23

24

181



Filtration

Filtration

(The final and most important step 
in the solids removal process)

1

Filtration
� The process of passing water through 

material such as a bed of sand, coal, or other 
granular substance to remove floc and 
particulate impurities. Impurities include:
– Suspended particles (fine silts and clays)
– COLLOIDS (Turbidity)
– Biological forms (bacteria and plankton)
– Floc

2

Filtering Mechanisms

3

Mechanism Process

Sedimentation Sedimentation on media

Adsorption Gathering of particles on the surface of 
the media or interfaces

Biological Action Breakdown of organic material by 
bacteria that cause a mat to develop 
that stains particles 

Absorption Soaking particles into the body of the 
media by molecular or chemical action

Straining Capturing particles in media pore 
spaces

1

2

3

182



Filtration

Filtration Types

1. Gravity Filtration
– Sand
– Dual Media (sand and 

anthracite coal)
– Multi or Mixed Media 

(sand, anthracite coal, 
and GARNET)

2. Pressure Filtration
– Mixed Media

3. Diatomaceous Earth 
Filtration
– Precoat Filtration 

4. Slow Sand

4

Solids Removal by 
Gravity and Pressure Filtration:

� Particulate Matter
� Flocs formed by Coagulation
� Calcium Carbonate and Magnesium 

Hydroxide Flocs formed in Lime Treatment
� Precipitates such as Iron and Manganese 
� Some Microorganisms (effective removal 

depends upon effective chemical 
disinfection)

5

Gravity and Pressure 
Filtration Processes

Conventional Filtration
� Filtration is preceded by coagulation, 

flocculation and sedimentation
� Conventional Filtration plants require 

flocculation detention times up to 30 
minutes.
Direct Filtration

� Same as conventional filtration without 
sedimentation

6

4

5

6

183



Filtration

Flocculators

Clearwell

RM

Conventional Filtration

7

Sedimentation
Basin Filters

Note: Basin

Needed if Source 
Water Turbidity      

> 5 NTU

(Optional)

Direct Filtration

8

Flocculators

Clearwell

RM

Filters

Can be Used if Source 
Water Turbidity < 5 NTU

(with Coagulation)

In direct filtration the optimum floc size is 0.1 mm. When larger 
floc is not removed in sedimentation, it will be carried over into 
the filters causing rapid media surface clogging.

Methods of Classifying 
Gravity and Pressure Filters

by
Loading Rates

Media 
Depth 

Stratification
and

Head Pressures
(1 MGD WTP Comparison)

9

7

8

9

184



Filtration

General Properties
Filtration Media

� Coarse enough to retain large quantities of 
floc

� Sufficiently fine to prevent passage of 
suspended solids

� Deep enough to allow relatively long filter 
runs

� Graded to permit backwash cleaning

10

Media Configurations for
Gravity Filters

� Single media (sand)
� Dual Media (sand 

and anthracite)
� Mixed or multi-

media (sand, 
anthracite and 
garnet)

11

How does the uniformity of the media in a gravity filter 
affect the head loss? The more uniform the media, the 
slower the head loss build up.

Filter Media Characteristics

12

Filter Media Size 
(mm)

Spec
Grav

Depth
(in)

Flow 
Type

Flow 
gpm/sf

Slow Sand Fine Sand 0.2 2.6 36 – 48 Gravity .05 - .03

Rapid Sand Course Sand 0.35 – 1.0 2.6 24 – 36 Gravity 2 – 4

Dual Media Anthracite 
Sand

0.9 – 1.2
0,4 – 0,55

1.4 – 1.6
2.6

18 – 24
6 – 10

Gravity 4 – 5

Mixed Media Anthracite
Sand

Garnet

0.9 – 1.2
0,4 – 0,55

0.2

1.4 – 1.6
2.6
4.2

16.5
9

4.5

Gravity 5

Diatom. Earth Diatomaceous 0.005 to
0,125

1/16 to 1/8 Pressure 
or 

Vacuum

0.5 – 5

Pressure All Media Application Pressure 2 – 4

10

11

12

185



Filtration

Characteristic Rapid Sand Slow Sand Diatomaceous Earth
or Pressure Filter

Filtration Rate 2 gpm/sft. .06 gpm/sft. 1 gpm/sf

Filtration Area 350 sft. 11,000 sft. 700 sft.

Depth of Media 18” gravel
30” sand
Permanent

12” gravel
42” sand to
12” after ultimate use

1/16 to 1/8” surface

Recoating Required
Size of Sand
(Uniformity Coef .)

.35 to .80 mm
U.C<1.7. 

.20 to .40 mm
U.C.<2.5

.01 to .20 mm

Media Distribution Stratified Unstratified Unstratified 

Loss of Head < 1 ft. initial
9 ft. final

0.2 ft. initial
4 ft. final

2 psi (5 ft.) initial
30 psi (70 ft.)  final

Cycle Time To 200 hrs. 60 days To 40 hrs

Penetration of Matter Deep Vertical Shallow Surface

Cleaning Method Backwash/expansion Surface Scraping of
Schmutzdecke

Air Bump/Backwash

Wash Water Used > 1% < 0.6 % < 1%

Pretreatment Coagulation
Flocculation
Sedimentation

None
Sometimes Aeration
And/or Presettling

None, sometimes 
Aeration, Presettling or 
micro screening 

Chlorination Always Always Always

Raw Water Quality High Turbidity
High Color
Moderate Algae

Moderate Turbidity
Low Color
Moderate Algae

Low Turbidity
Low Color
Low Algae

Hydraulic Type Gravity Flow Gravity Flow Vacuum or Pressure

13

Media Type, Backwashing Frequency and 
Maximum Loading Rate 

Dual and Multimedia Filters allow more 
time between Backwashing and can 
handle higher flow rates through the filter 
with the same removal efficiency.

� Sand Only                       2 GPM/sf.
� Dual or Multi-Media          4 GPM/sf.
� Deep Bed (depth > 60”)   6 GPM/sf.

14

Filter Components
� Inlet chamber

� Filter media

� Underdrain

� Washwater trough/ Backwash trough

� Effluent Chamber

� Scouring Mechanism

15

Water or other liquids 
flowing into a reservoir, 
basin, or treatment 
process is called?

Influent

13

14

15

186



Filtration

Standard Filter Configuration

16

Purpose and Types of 
Underdrains

� Support the filter media

� Collect the filtered water

� Distribute the water for backwashing and air

scouring

� Common types of underdrains include:

• High-density polyethylene underdrain block

• Plastic nozzle underdrain systems 

17

Filter Operation

18

16

17

18

187



Filtration

Head Loss 
Control

� Head loss/Clogging 
through a filter is due 
to friction losses 
caused by material 
building up on the 
surface or in the top 
part of the filter

� Loss of head gauge 
indicates when a filter 
should be backwashed

� Generally 8 ft head  
max. allowable loss

� Some Systems also use 
Turbidity Meter

19

Measurement of head loss in a filter gives a good 
indication of when backwashing is required.

FILTER CLOGGING
� Clogging of the 

filter leads to 
Breakthrough, a 
condition in which 
solids are no 
longer removed 
by the already 
overloaded filter, 
causing an 
increase in 
turbidity 20

Gravity Filter Backwashing
� All filters clean in backwash. In order to 

achieve a proper bed expansion for cleaning, 
choosing your media is, in many cases, 
dependent on the well pump flow rate. 

� If the chosen filter requires a backwash flow 
rate of 10 gpm and the pump only produces 
7 gpm, the bed will not clean completely and 
though it may take a few months to a year, 
the bed will foul prematurely. 

21

19

20

21

188



Filtration

15 to 20 
gpm/sft

Sand Filter  ~40%

Multimedia ~25%

Deep Bed     ~50%

22
Backwash rate must be high enough to cause the media 
grains to agitate violently and rub against each other.

Filter Scouring Considerations
Air Scour
� Generally run before or during 

initial backwash
� Stops before bed is fully 

expanded to prevent media 
loss

� Stop and run Backwash 2 min 
to restratify bed

Surface Water Scour
� Fixed or Rotating Arm
� Break up Surface Mats
� Also used during backwash 

to clean  media
23

Filter Backwashing Procedures

24

22

23

24

189



Filtration

Question:

Opening the backwash water value to fast 
will surge the filters and cause…
a. Damage to the underdrain
b. Damage the media
c. Media to be displaced
d. All of the above

25

Recognizing and Correcting 
Filter Problems

26

Filter Performance 
Troubleshooting

� Filter Problems: operational, mechanical 
equipment failure, media failure

� Turbidity Errors: calibration, air 
bubbles, debris

� Chemical Feed Failures: coagulant, 
coagulant aid, filter aid

� Poor Water Quality: increased turbidity, 
algae

27

25

26

27

190



Filtration

Problems Caused By Improper 
Backwashing Techniques

� Mudballs 
� Surface Cracking
� Media Boils
� Air Binding

28

Large Mudball 
Typical Size ¼” to 2+” dia.

29

Troubleshooting Mudballs
Problem
Mud ball formation in the filter bed.

Cause/Check
� Over Dosing
� Poor coagulation
� Poor Sedimentation
� Improper Backwashing

Result
� Shortened filter runs
� Loss of filter capacity

Solution
� Correct coagulation and sedimentation problems
� Adjust backwash cycle
� Manually remove mudballs (hoses or rakes)
� Generally, proper surface washing will prevent formation 30

The best way to prevent 
mudball formation is to 
employ? 

Proper Backwashing

28

29

30

191



Filtration

Surface Cracking in
a Filter

31

Retraction:

Filter Media Separation 
along wall.

Filter Cracking:

Cracks on the Filter 
Surface.• 12 inches long or

• ¼-inch wide or

• ½-inch deep.

Troubleshooting Surface Cracking
Problem

Surface Cracking
Cause/Check
� Caused by compressible matter around media at surface
� Excessive filtration rate
� Filter runs too long
Result
� Breakthrough of untreated water
� Sudden increase in effluent turbidity
Solution
� Adjust backwash cycle

32

Media Boils in a Filtration System

33

Gravel Movement in 
Media Bed

31

32

33

192



Filtration

Troubleshooting Media Boils
Problem

Media boils
Cause/Check
� Backwash valve opened too 

quickly, surging gravel
� Plugged filter underdrain 

causing uneven distribution